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History of this test report
Original Report Issue Date: 2024.09.03
® No additional attachment

O Additional attachments were issued following record

Attachment No. Issue Date Description
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1. General Information

1.1 Applicant
OpenEmbed M&C

408, Building 3, Minle Industrial Zone,Minle Community, Minzhi Street, Longhua District, Shenzhen,

Guangdong, China.
1.2 Manufacturer

OpenEmbed M&C

408, Building 3, Minle Industrial Zone,Minle Community, Minzhi Street, Longhua District, Shenzhen,

Guangdong, China.
1.3 Factory

Dongguan Yue Shun electronic technology Co., LTD
No. 19 Junpeng Road, Shitanpu Community, Tangxia Town, Dongguan City

1.4 Basic Description of Equipment Under Test

Product No. P0OC240311020-S001

Equipment Name Wi-Fi module

Model Name SOM7981

Trade Mark N/A

Power Supply DC 12V from adapter

Operate temperature -20C-60C

EUT Stage o Product Unit e Final-Sample

Operating Band and
Conducted Output Power
(Max power)

2400MHz ~ 2483.5MHz

Product Type

IEEE 802.11b: WLAN (SISO)
IEEE 802.11g: WLAN(SISO)
IEEE 802.11n: WLAN (MIMO)
IEEE 802.11ax: WLAN (MIMO)

Nominal Bandwidth

20MHz/40 MHz

Modulation

IEEE 802.11b: DSSS
IEEE 802.11g: OFDM
IEEE 802.11n: OFDM
IEEE 802.11ax: OFDMA

Data Rate (Mbps)

IEEE 802.11b mode : 1/2/5.5/11

IEEE 802.11g mode : 6/9/12/18/24/36/48/54
IEEE 802.11n mode : up to 300

IEEE 802.11ax mode: up to 573.5

Antenna gain

Ant1:4.3dBi, Ant2:4.3dBi

Antenna type

External Antenna

HY-FCC part 15C-2.4G WIFI Ver.1.1
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Eleven channels are provided for 802.11b, 802.11g, 802.11n, 802.11ax (20MHz):

Frequency Band Channel No. Frequency Channel No. Frequency
01 2412MHz 07 2442MHz
02 2417MHz 08 2447MHz
2400MHz ~ 2483.5 MHz 03 2422MHz 09 2452MHz
04 2427MHz 10 2457MHz
05 2432MHz 11 2462MHz
06 2437MHz / /
Nine channels are provided for 802.11n (40MHz), 802.11ax (40MHz)
Frequency Band Channel No. Frequency Channel No. Frequency
03 2422MHz 07 2442MHz
04 2427MHz 08 2447MHz
2400MHz ~ 2483.5MHz 05 2432MHz 09 2452MHz
06 2437MHz / /

Note: For 802.11ax mode only support full RU mode.

1.5 Transmit Operating Mode

Transmit Operating Mode Transmit Multiple Antennas
@® (Operating mode 1 (single antenna) @ 1TX
@ (Operating mode 2 (multiple antenna, no beam forming) @ R2TX |ORBTX |O| 4TX
O |Operating mode 3 (multiple antenna, with beam forming) ORTX |ORBTX |O]| 4TX

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 6 / 209
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2. Summary of Test Results

2.1 Summary of Test Items

47 CFR FCC Part 15, Subpart C (Section 15.247)

Test item FCC Clause Results Remarks
AC Power Conducted Emission 15.207 Pass Meet the requirement of the limit
Radiated Emission and Band 15.205/15.209
Pass Meet the requirement of the limit
Edge Measurement /15.247(d)
Spurious Emission at Antenna
15.247(d) Pass Meet the requirement of the limit
Port
6dB Bandwidth 15.247(a)(2) Pass Meet the requirement of the limit
Maximum Conducted Power 15.247(b) Pass Meet the requirement of the limit
Power Spectral Density 15.247(e) Pass Meet the requirement of the limit
Antenna Requirements 15.203 Compliance Note

Note: The EUT has two detachable attached external antenna units.

2.2 Application of Standard

47 CFR FCC Part 15, Subpart C (Section 15.247)

KDB 558074 D01 15.247 Meas Guidance v05r02

KDB 662911 D01 Multiple Transmitter Output v02r01

ANSI C63.10:2013

HY-FCC part 15C-2.4G WIFI Ver.1.1
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2.:r'>"l'i"est Instruments

No Name of Manufacturer Model Serial |Inventory Last Due
| Equipment Number | Number No. Calibration | Calibration
Radiated Emission
1 Test receiver Rohde&Schwarz ESU 100184 JLEO11 2024/4/24 2025/4/23
Log periodic
2 Schwarzbeck | VULB 9168 1151 JLEO12 2024/4/20 2025/4/19
antenna
Low frequency
3 o / LNA 0920N 2014 JLE023 2024/4/24 2025/4/23
amplifier
High frequency
4 o Schwarzbeck BBV 9718 284 JLEO24 2024/4/24 2025/4/23
amplifier
BBHA 9120 (9120D-127
5 Horn Antenna | SCHWARZBECK b 3 JLEO028 2024/4/20 2025/4/19
Temp&Humidity . .
6 Meideshi JR9I00 / JLEO21 2024/4/24 2025/4/23
Recorder
7 Horn Antenna | SCHWARZBECK | BBHA 9170 | 9170#685 | JLE029 2024/7/15 2025/7/14
8 | Loop Antenna | SCHWARZBECK [FMZB1519B| 00029 JLEO30 2024/7/15 2025/7/14
Broadband
9 o Schwarzbeck BBV9721 | 9721-019 | JLEO25 2024/4/24 2025/4/23
preamplifier
10 SAC SAEMC 9*6*6 / / 2022/5/4 2025/5/3
Farad Technology
11 | Test software EZ-EMC Ver.TW-03A2
Co., Ltd
Conducted Emission
1 LISN Rohde&Schwarz ENV216 100075 JLEO0O2 2024/4/24 2025/4/23
CATE 5
2 ISN Schwarzbeck 8158 #171 JLEOO3 2024/4/24 2025/4/23
3 ISN Schwarzbeck [CAT 38158| 00187 JLE032 2024/3/31 2025/3/30
4 Test receiver | Rohde&Schwarz ESCI 100718 JLEO10 2024/4/24 2025/4/23
5 Pulse limiter Rohde&Schwarz | ESH3-Z2 102299 JLEO47 2024/4/24 2025/4/23
Temp&Humidity . .
6 Meideshi JR9I00 / JLEO20 2024/4/24 2025/4/23
Recorder
Farad Technology
7 Test software EZ-EMC Ver.TW-03A2
Co., Ltd
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 8 /209 Report No.: RF240311020-02-001
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RF Conducted Emissions

MXA Signal
1 Keysight N9021B MY60080169 JLEO50 2024/4/20 2025/4/19
Analyzer
2 RF Control Unit dsusoft JS0806-2 | 21G8060449 JLEO053 2024/4/20 2025/4/19
power supply JS0806-4
3 unit dsusoft ADC N/A JLEO55 2024/4/20 2025/4/19
VXG Signal
4 Generator Keysight M9384B MY61270787 JLEO51 2024/4/20 2025/4/19
EXG Analog
5 Signal Keysight N5173B | MY59101282 | JLE052 2024/4/20 2025/4/19
Generator
Wideband
6 Radio Rohde&Schwarz | CMW500 1201.0002K5 JLEO054 2024/4/20 2025/4/19
Communication 0-116064-Dt
Tester
7 Test software dsusoft JS1120-3 Ver.3.2.22.0
2.4Test Mode
Test Items Mode Data Rate Channel
AC Power Conducted Emission 802.11ax(40MHz) 6Mbps 03
802.11b 1Mbps 01/06/11
802.11g 6Mbps 01/06/11
Radiated Emission and Band Edge 802.11n(20MHz) MCSO0 01/06/11
Measurement 802.11n(40MHz) MCSO0 03/06/09
802.11ax(20MHz) MCSO0 01/06/11
802.11ax(40MHz) MCSO0 03/06/09
802.11b 1Mbps 01/06/11
802.11g 6Mbps 01/06/11
Spurious Emission at Antenna 802.11n(20MHz) MCSO0 01/06/11
Port 802.11n(40MHz) MCSO0 03/06/09
802.11ax(20MHz) MCSO0 01/06/11
802.11ax(40MHz) MCSO0 03/06/09

HY-FCC part 15C-2.4G WIFI Ver.1.1
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802.11b 1Mbps 01/06/11
802.11g 6Mbps 01/06/11
_ 802.11n(20MHz) MCSO0 01/06/11
6dB Bandwidth
802.11n(40MHz) MCSO0 03/06/09
802.11ax(20MHz) MCSO0 01/06/11
802.11ax(40MHz) MCSO0 03/06/09
802.11b 1Mbps 01/06/11
802.11g 6Mbps 01/06/11
_ 802.11n(20MHz) MCSO0 01/06/11
Maximum Conducted Power
802.11n(40MHz) MCSO0 03/06/09
802.11ax(20MHz) MCSO0 01/06/11
802.11ax(40MHz) MCSO0 03/06/09
802.11b 1Mbps 01/06/11
802.11g 6Mbps 01/06/11
_ 802.11n(20MHz) MCSO0 01/06/11
Power Spectral Density
802.11n(40MHz) MCSO0 03/06/09
802.11ax(20MHz) MCSO0 01/06/11
802.11ax(40MHz) MCSO0 03/06/09

Note: For AC Power Conducted Emission and Radiated Emission below 1GHz, only worst case was

recorded.

2.5 Test Condition

Applicable to Environmental conditions Input Power Tested by
AC Power Conducted Emission 24.8°C, 48% RH AC 120V/60Hz | Freedom Zhuo
Radiated EI\T;ZSSij:e;ldntBa”d Edge 23.6C, 56% RH AC 120V/60Hz | Freedom Zhuo
Spurious Emission at Antenna Port 23.6°C, 53% RH DC 12V Albert Fan
6dB Bandwidth 23.6°C, 53% RH DC 12V Albert Fan
Maximum Conducted Power 23.6°C, 53% RH DC 12V Albert Fan
Power Spectral Density 23.6°C, 53% RH DC 12V Albert Fan

Note: Adapter supply voltage AC 120V/60Hz.
The applicant declare the operating environment of EUT as below:
Normal conditions: 12V DC, -20~60°C

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 10 /209 Report No.: RF240311020-02-001
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2.6 Duty Cycle of Test Signal

If duty cycle is = 98 %, duty factor is not required.
If duty cycle is < 98 %, duty factor shall be considered.

All the duty factor of other test mode have been considered.

Transmission Transmission Duty Cycle
Test Mode Antenna Frequency[MHz] . .
Duration [ms] Period [ms] [%]
1B Ant1 2412 8.41 8.47 99.29
Ant2 2412 8.42 8.47 99.41
G Ant1 2412 1.39 1.45 95.86
Ant2 2412 1.39 1.45 95.86
Ant1 2412 1.31 1.37 95.62
11N20 MIMO
Ant2 2412 1.30 1.36 95.59
Ant1 2412 0.64 0.70 91.43
11N40 MIMO
Ant2 2412 0.64 0.70 91.43
Ant1 2412 0.56 0.62 90.32
11AX20 MIMO
Ant2 2412 0.56 0.61 91.80
Ant1 2412 0.32 0.37 86.49
11AX40 MIMO
Ant2 2412 0.32 0.38 84.21

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 11/209 Report No.: RF240311020-02-001
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Input Z: 50 0
Corr CCorr RCal
Freq Ref: Int(S)

KEYSIGHT Input RF
AL Coupling: DC

Align: Auto

11B_Ant1_2412

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Atten: 40 dB
Preamp: Off

Ref Lvl Offset 21.50 dB
Ref Level 30,00 dBm
i, 4
“3A1

Center 2.412000000 GHz
Res BW 8 MHz

5 Marker Table v

Mode Trace Scale X
N 1 t
A 1 (4
A i (4

3610ms
8410 ms
6.470 ms

f) Jun 13, 2024

Y Function
2573 dBm
(4) 0.7526 dB
(A) 0.1499 dB

9:44:35AM | >

Input Z: 50
Corr CCorr RCal
Freq Ref: Int (S)

KEYSIGHT Input RF
RL Coupling: DC
Align: Aulo

Center 2.412000000 GHz
Res BW 8 MHz

5 Marker Table v

Mode Trace Scale X
N1t
M1t
5 N A )

Jun 13, 2024
10:25:37 AM

a0 W2

HY-FCC part 15C-2.4G WIFI Ver.1.1

3480 ms
8420 ms (4) -40.33dB
8.470 ms (4)

Function Width

Frequency

#Avg Type: Power (RMS] 4
Trig: Video
Trig Delay: -2.000 ms

Center Frequency
W 2412000000 GHz
PPPPPP

Span
AMKkr3 8.470 ms| 0.00000000 Hz
Swept Span
Zero Span

Full Span

Start Freq
2:412000000 GHz

Stop Freq
2412000000 GHz

Function Value

D

11B_Ant2_2412

PNO: Fast
Gate: Off

IF Gain: L
Sig Track: Off

tAften: 40 dB
Preamp: Off

Ref Lvl Offset 21.36 dB
Ref Level 30.00 dBm

Y Function
26.09 dBm

1.785dB

Page 12 /209

#hvg Type: Power (RMS] 4
Trig: Video
Trig Delay: -2.000 ms

Center Frequency
w 2412000000 GHz
PPPPPP

Span
AMkr3 8.470 ms|| 0.00000000 Hz

Swept Span
Zero Span

Function Width  Function Value

Report No.: RF240311020-02-001



8 25
HAIYUN

=

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Atten: 40 dB
Preamp: Off

Input Z: 50 0
Corr CCorr RCal
Freq Ref: Int(S)

KEYSIGHT Input RF
AL Coupling: DC

Align: Auto

Ref Lvl Offset 21.50 dB
Ref Level 30,00 dBm

Center 2.412000000 GHz
Res BW 8 MHz

5 Marker Table v

Mode Trace Scale X Y Function
N 1 t 2800ps  24.37dBm
A 1 (4 1.390 ms (4) -0.2058 dB

Al 1 (&) 1450 ms (A) 0.3057 dB

f) Jun 13, 2024
o | 95242AM |3

PNO: Fast
Gate: Off

IF Gain: L
Sig Track: Off

tAften: 40 dB
Preamp: Off

Input Z: 50
Corr CCorr RCal
Freq Ref: Int (S)

KEYSIGHT Input RF
RL Coupling: DC

Align: Aulo

Ref Lvl Offset 21.36 dB
Ref Level 30.00 dBm

Center 2.412000000 GHz
Res BW 8 MHz

5 Marker Table v

Mode Trace Scale X Y Function
N1t 9500ps 2059 dBm
M1t () 13%0ms(A) 09290dB

A 1 t_(4) 1.450 ms (A) -0.3234 dB

Jun 13, 2024
10:34:31 AM

a0 W2

HY-FCC part 15C-2.4G WIFI Ver.1.1

11G_Ant1_2412

#Avg Type: Power (RMS] 4
Trig: Video W
Trig Delay: -2.000 ms

Function Width

11G_Ant2_2412

Function Width

Page 13 /209

Frequency

Center Frequency
2.412000000 GHz
PPPPPP
Span
AMKr3 1.450 ms| 0.00000000 Hz
Swept Span
Zero Span

Function Value

D

#hvg Type: Power (RMS] 4
Trig: Video ”
Trig Delay: -2.000 ms

Center Frequency
2412000000 GHz
PPPPPP
Span
AMkr3 1.450 ms|| 0.00000000 Hz
Swept Span
Zero Span

Function Value

Report No.: RF240311020-02-001
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KEYSIGHT Input RF
AL > Coupling: DC

Align: Auto

11N20MI

#Atten: 40 dB
Preamp: Off

Input Z: 50 0
Corr CCorr RCal
Freq Ref: Int(S)

Ref Lvl Offset 21.50 dB
Ref Level 30,00 dBm

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

MO_Ant1_2412

#Avg Type: Power (RMS] 4
Trig: Video W
Trig Delay: -2.000 ms

PPPPPP

Center Frequency
2.412000000 GHz

Swept Span

Center 2.412000000 GHz

5 Marker Table v

X
10.00 ps
1.310 ms
1.370 ms

Mode Trace Scale
N 1 t
A 1 t
A i i

(8)
(8)

Jun 17, 2024
5:07:51 PM

Input Z: 50
Corr CCorr RCal
Freq Ref: Int (S)

KEYSIGHT Input RF

Coupling: DC
AL > Align: Aulo

Center 2.412000000 GHz

5 Marker Table v

Mode Trace Scale X
N 1 t
A 1 t
A 1 1

(&)
(8)

Jun 17, 2024
5:10:20 PM

a0 W2

HY-FCC part 15C-2.4G WIFI Ver.1.1

110.0 ps
1.300 ms (&) -0.3146 dB
1.360 ms (4)

Zero Span

Full Span

Start Freq
2:412000000 GHz

Stop Freq

2.412000000 GHz

Span 0 Hz
Sweep 2.00 ms (3001 pts)

Y Function Function Width Function Value
-15.98 dBm
28.31dB

29.76dB

(8)
&)

11N20MIMO_Ant2_2412

#Avg Type: Power (RM:
Trig: Video
Trig Delay: -2.000 ms

PNO: Fast

Gate: Off

IF Gain: Low
Off

tAften: 40 dB
Preamp: Off ”

PPPPPP

Ref Lvl Offset 21.36 dB
Ref Level 30.00 dBm Swept Span

Zero Span

Full Span

Start Freq
2:412000000 GHz

Stop Freq
2:412000000 GHz

Span 0 Hz
Sweep 2.00 ms (3001 pts)

Y Function  FunctionWidth  Function Value

19.64 dBm

-35.49dB

Page 14 / 209
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KEYSIGHT Input RF

Coupling: DC
RL 2 Align: Auto

Center 2.422000000 GHz

5 Marker Table v
Mode Trace Scale
N 1 t
A 1 t
A 1 i

(8)
(8)

KEYSIGHT Input RF

Coupling: DC
RL > Align: Auto

Center 2.422000000 GHz

5 Marker Table v

Mode Trace Scale
N 1 t
A 1 t
A 1 1

a0 W2

HY-FCC part 15C-2.4G WIFI Ver.1.1

Input Z: 50 0
Corr CCorr RCal
Freq Ref: Int(S)

(&)
(8)

11N40MIMO_Ant1_2422

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Atten: 40 dB
Preamp: Off

Ref Lvi Offset 21.54 dB
Ref Level 30,00 dBm

X Y Function
1120ms  4.535dBm
640.0 ps (A) -0.6526 dB

700.0ps (A) -21.07dB

Jun 17, 2024
5:40:11 PM

#Avg Type: Power (RMS] 4
Trig: Video W
Trig Delay: -2.000 ms

PPPPPP

Center Frequency
2422000000 GHz

AMkr3 700.0 ps

Swept Span
Zero Span

Full Span

Start Freq
2:422000000 GHz

Stop Freq
2422000000 GHz

Span 0 Hz
Sweep 2.00 ms (3001 pts)

Function Width Function Value

11N4OMIMO_Ant2_2422

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

tAften: 40 dB
Preamp: Off

Input Z: 50
Corr CCorr RCal
Freq Ref: Int (S)

Ref Lvl Offset 21.36 dB
Ref Level 30.00 dBm

X Y Function
1220ms  13.12dBm
640.0 ps (A) 0.04630 dB

700.0ps (A) -28.09d8

Jun 17, 2024
5:40:40 PM

Page 15/209

#Avg Type: Power (RM:
Trig: Video

Trig Delay: -2.000 ms W

PPPPPP
AMkr3 700.0 ps

Swept Span
Zero Span

Full Span

Start Freq
2:422000000 GHz

Stop Freq
2:422000000 GHz

Span 0 Hz
Sweep 2.00 ms (3001 pts)

Function Width  Function Value

Report No.: RF240311020-02-001
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KEYSIGHT Input RF

Coupling: DC
RL 2 Align: Auto

Center 2.412000000 GHz

5 Marker Table v

Mode Trace Scale
N 1 t
A 1 t
A i i

(8)
(8)

KEYSIGHT Input RF

Coupling: DC
RL > Align: Auto

Center 2.412000000 GHz

5 Marker Table v

Mode Trace Scale
N 1 t
A 1 t
A 1 1

HY-FCC part 15C-2.4G WIFI Ver.1.1

Input Z: 50 0
Corr CCorr RCal
Freq Ref: Int(S)

(&)
(8)

a0 W2

11AX20MIMO_Ant1_2412

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Atten: 30 dB
Preamp: Off

Ref Lvl Offset 21.50 dB
Ref Level 20,00 dBm

X Y Function
1300ps  -25.96 dBm
560.0ps (A)  35.11dB

620.0 ps (A) -0.8547 dB

Jun 17, 2024
6:57:51 PM

Function Width

#Avg Type: Power (RMS] 4
Trig: Video
Trig Delay: -2.000 ms

Center Frequency
W 2.412000000 GHz
PPPPPP

AMkr3 620.0 ps

0.85dB Swept Span

Zero Span

Full Span

Start Freq
2:412000000 GHz

Stop Freq

2.412000000 GHz

Span 0 Hz
Sweep 2.00 ms (3001 pts)

Function Value

11AX20MIMO_Ant2_2412

PNO: Fast
Gate: Off
IF Gain: Low

BAtten: 30 dB
Preamp: Off

Input Z: 50
Corr CCorr RCal
Freq Ref: Int (S)

Sig Track: Off

Ref Lvl Offset 21.36 dB
Ref Level 20.00 dBm

X Y Function
1000ps 1946 dBm
5600ps(8) -48.020B

010.0ps (A) -47.89d8

Jun 17, 2024
7:00:20 PM

—

Page 16 / 209

#Avg Type: Power (RM:
Trig: Video

Trig Delay: -2.000 ms W

PPPPPP
AMkr3 610.0 ps

- Swept Span
Zero Span

Full Span

Start Freq
2:412000000 GHz

Stop Freq
2:412000000 GHz

Span 0 Hz
Sweep 2.00 ms (3001 pts)

Function Width  Function Value

Report No.: RF240311020-02-001
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KEYSIGHT Input RF

Coupling: DC
RL 2 Align: Auto

Center 2.422000000 GHz

5 Marker Table v

Mode Trace Scale
N 1 t
A 1 t
A i i

(8)
(8)

KEYSIGHT Input RF

Coupling: DC
RL > Align: Auto

Center 2.422000000 GHz

5 Marker Table v

Mode Trace Scale
N 1 t
A 1 t
A 1 1

HY-FCC part 15C-2.4G WIFI Ver.1.1

Input Z: 50 0
Corr CCorr RCal
Freq Ref: Int(S)

(&)
(8)

a0 W2

11AX40MIMO_Ant1_2422

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Atten: 30 dB
Preamp: Off

Ref Lvi Offset 21.54 dB
Ref Level 20,00 dBm

X Y Function
40.00ps  12.51dBm
320.0ps (A) -39.17dB

370.0ps(A) -41.11dB

Jun 18, 2024
10:00:58 AM

#Avg Type: Power (RMS] 4
Trig: Video
Trig Delay: -2.000 ms

Function Width

Center Frequency
W 2422000000 GHz
PPPPPP
AMKr3 370.0 ps
-41.11dB Swept Span
Zero Span

Full Span

Start Freq
2:422000000 GHz

Stop Freq

2.422000000 GHz

Span 0 Hz
Sweep 2.00 ms (3001 pts)

Function Value

11AX40MIMO_Ant2_2422

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

BAtten: 30 dB
Preamp: Off

Input Z: 50
Corr CCorr RCal
Freq Ref: Int (S)

Ref Lvl Offset 21.36 dB
Ref Level 20.00 dBm

X Y Function
1410ms  -30.66 dBm
300ps(8) 418908

380.0ps (A) 4.074d8

Jun 18, 2024
10:04:48 AM

Function Width

Page 17 / 209

#Avg Type: Power (RM:
Trig: Video

Trig Delay: -2.000 ms W

PPPPPP
AMkr3 380.0 ps

Swept Span
Zero Span

Full Span

Start Freq
2:422000000 GHz

Stop Freq
2:422000000 GHz

Span 0 Hz
Sweep 2.00 ms (3001 pts)

Function Value

Report No
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2.7 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT.

This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +102kHz
Power Spectral Density +0.743dB
Conducted Spurious Emission +1.328dB
RF power conducted +0.377dB
Conducted emission(9kHz~30MHz) AC main +2.68dB
Radiated emission(9kHz~30MHz) +2.74dB
Radiated emission (30MHz~1GHz) +4.22dB
Radiated emission (1GHz~18GHz) +5.06dB
Radiated emission (18GHz~40GHz) +4.98dB
2.8 Test Location

Company: Shenzhen Haiyun Standard Technical CO., Ltd.

No. 110-113, 115, 116, Block B, Jinyuan Business Building, Bao'an

Address: District, Shenzhen, China

CNAS Registration Number: | CNAS L18252

CAB identifier CNO0145
A2LA Certificate Number 6823.01
Telephone: 0755-26024411

2.9 Description of Support Units

No. Equipment Model Manufacturer Series No
1 Adapter SW-0799 Keli Electronics /
Power conversion
2 board / / /

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 18 /209 Report No.: RF240311020-02-001
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3. Test Procedure And Results

3.1 AC Power Line Conducted Emission

3.1.1 Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.1.2 Test Procedure

Test Method
@ Conducted Measurement |O Radiated Measurement
Test Channels
OLowest, Middle and Highest Channel |O Lowest and Highest Channel
Environmental conditions
@®Normal |O Normal and Extreme
Note:@:Test O :No Test

a) The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other support units
were connected to the power mains through another LISN. The two LISNs provide 50 ohm/ 50uH of
coupling impedance for the measuring instrument.

b) Both lines of the power mains connected to the EUT were checked for maximum conducted interference.

c) The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit - 20dB) was not

recorded.

3.1.3 Test Setup

Vertical Reference Ground Plane

40 cm EUT Test Receiver

80 cm

LISN |

L Horizontal Reference Ground Plane

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 19/209 Report No.: RF240311020-02-001
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3.1.4 Test Result

Note:
1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to
Original Receiver Reading by the software automatically.
2. Measurement = Reading + Correct Factor.
3. Over = Measurement — Limit

We only recorded the data of the worst mode. Please see the following:

150kHz~30MHz Worst Case Operating Mode: 11AX40MIMO Channel 03
Line

Conducted Emission Measurement
80.0 dBuY

\ FCC Part158 ClassB Conduction[QP]
|

30 I'dl'/' 1.

i AT
h \"J'- .b'.,r‘; h"!’w-«*"HW\glllr“war1'l””’}lm"w"“ﬁ‘““f"“""'*““J“’-“f--'n'-)ru'Mﬂ..-.__w pesk
sty o IS
=20
0.150 05 MHz| 5 30.000
Reading Comrect Measure-
MNo. Mk Freq. Level Factor ment Limit  Over
MHz dBu\ dB dBu\ dBuV dB Detectar Comment
1 0.1500 28.36 20.08 48.44 66.00 -1756 QP
2 01500 1217 20.08 32.25 56.00 -2375 AVG
3 02140 2040 20.03 40.43 6305 -2262 QP
4 02140 915 20.03 29.18 53.05 -2387 AVG
5 04500 2560 2029 4589 56.88 -1099 QP
6 * 04500 18.56 2029 38.85 4688 -8.03 AVG
I 0.8060 1467 2032 34.99 56.00 -2101 QP
8 08060 461 2032 2493 4600 -21.07 AVG
9 19660 1047 2023 30.70 5600 -2530 QP
10 1.9660 3.88 2023 24.1 46.00 -21.89 AVG
11 1368140 196 20.20 22,16 60.00 -3784 QP
12 1368140 -305 2020 17.15 5000 -3285 AVG

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 20 /209 Report No.: RF240311020-02-001
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| 150kHz~30MHz Worst Case Operating Mode: 11AX40MIMO Channel 03
Neutral
Conducted Emission Measurement
80.0 dBuV

FCC Part158 ClazzB Conduction|QP]

FCC PartdS5E Classh Conduction[AYE]

30
‘l‘l,'x'Jnﬂ wh{ Hlllﬁl'-*‘lHNH‘q‘lH' ‘h‘-rx-,f-';.-#-yf-,il'.w.w “""'"""-"*‘-"v,.,% poak
- i T g g
-20
0.150 05 [MHz] 5 30000
Reading Comect Measure-
No. Mk.  Freq. Level Factar ment Limit  Owver
MHz dBuY dB dBuV dBuV dB Detector ~ Comment
1 0.1540 2925 20.33 49.58 6578 -16.20 QP
2 01540 14.15 20.33 34.48 5578 -2130 AVG
3 0.1980 2243 20.36 42.79 6369 -2090 QP
4 0.1980 10.14 20.36 30.50 5369 -2319 AVG
5 04540 2704 2012 4716 5680 -964 Qp
6 * 04540 1912 2012 3924 4680 -7hE AVG
7 0.7900 1633 20.06 36.39 56.00 -19.61 QP
3 0.7900 6.76 20.06 26.82 4600 -19.18 AVG
9 1.7260 13.00 20.35 33.35 5600 -22685 QP
10 1.7260 7.04 20.35 2739 4600 1861 AVG
" 14.2340 147 20.31 21.48 60.00 -3852 QP
12 14.2340  -3.71 20.31 16.60 50.00 -3340 AVG

HY-FCC part 15C-2.4G WIFI Ver.1.1
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3.2 Radiated Emission and Band Edge
3.2.1 Limit

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits
specified as below table. Other emissions shall be at least 20dB below the highest level of the
desired power:

Frequency Distance Field Strength Limit
(MHz) Meters(m) uV/m dB(uV)/m
0.009 - 0.49 300 2400/F(kHz) -
0.490 — 1.705 30 24000/F(kHz) -
1.705 - 30 30 30 -
30~88 3 100 40.0
88~216 3 150 43.5
216~960 3 200 46.0
960~1000 3 500 54.0
Above 1000 3 74.0 dB(pnV)/m (Peak)
54.0 dB(uV)/m (Average)

Note: (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna and the
closest point of any part of the device or system.

3.2.2 Test Procedure

Test Method
OConducted Measurement |.Radiated Measurement
Test Channels
®Lowest, Middle and Highest Channel |O Lowest and Highest Channel
Environmental conditions
®Normal |ONormaI and Extreme
Note:@:Test O :No Test

a) The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1 GHz)

b) The measuring distance of 3 m or 1.5m shall be used for measurements. The EUT was placed
on the top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber.
The table was rotated 360 degrees to determine the position of the highest radiation.(above
1GHz)

c) The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 22 /209 Report No.: RF240311020-02-001
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the antenna are set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e) The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz.

f) The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g) All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1 GHz)

h) All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1 GHz)

i) For the actual test configuration, please refer to the related ltem -EUT Test Photos.

3.2.3 Test Setup
(A) Radiated Emission Test Set-Up Frequency Below 30 MHz

3m

IO.S m

Ground Plane

Receiver

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 23 /209 Report No.: RF240311020-02-001
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(B) Radiated Emission Test Set-Up Frequency 30 MHz-1000 MHz

Ground Plane

Receiver |y Amp.

(C) Radiated Emission Test Set-Up Frequency Above 1 GHz

-4 m
3m H

EUT Ijl——l—
7 m

]

)

]

)

]

. ) :

0.8m b (1m

0.3m :

Ground Plane

<>

Receiver | -—-----1

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 24 /209 Report No.: RF240311020-02-001
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3.2.4 Test Result
1) Radiated emission: 9kHz-30MHz

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not recorded in this report.

2) Radiated emission: 30MHz-1G

Note:
1.  Measurement = Reading + Correct Factor.
2. Over = Measurement — Limit

We only recorded the data of the worst mode. Please see the following:

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 25 /209 Report No.: RF240311020-02-001
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Below 1G (30MHz~1GHz)

| Worst Case Operating Mode: 11AX40MIMO Channel 03

VERTIC

AL

Radiated Emission

8O0 dBuv/m
FCC Part 158 3M Radiation
M antin 6 dit M
. L
1 §
kL
-0
30000 40 S0 G0 70 80 [MHz) 300 400 500 500 700 1000.000
Reading Cormrect Measure- . Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuVim dBuV/m dB Detector em degree  Comment
1 32,4060 4447 -10.63 3354 4000 646  peak
2 1443346 4113 -8.10 33.03 4350 -1047  peak
31 2152677 51.24 -12.1 39.13 4350 437 peak
41 267.5453  52.09 -10.02 42.07 46.00 -393 peak
5" 289.0020 51.88 9.23 42.65 46.00 -3.35 peak
6 948.7610  30.75 3.50 3425 4600 -11.75 peak
Radiated Emission
B0 dBuV/m
FCC Part 158 3M Radiation
Mosgin - dit
I —— T,
E) ; i 5
M
=20
30000 40 50 60 70 &0 MHz) 300 400 500 500 700 1000.000
Reading Comect Measure- o Antenna Table
No. Mk. Freqg.  Level  Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuV/m dBuVim dB Detector em degree  Comment
1 37312 4212 -10.68 31.44 4000 856  pesk
2 141.8262 4540 -5.28 arn 4350 639 pesk
31 2137633 5182 -12.15 3967 4350 -383  pesk
41 2713245 52.24 9.89 4235 46.00 -3.65 peak
5" 2962681 51.60 -8.83 4277 46.00 -3.23 peak
6 9457610 30.26 3.50 33.76 4600 -12.24  peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 26 / 209
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3) Radiated emission: Above 1G

Note:
1. Measurement = Reading + Correct Factor.
2. Over = Measurement — Limit
Above 1G (1GHz~18GHZz) | Test mode:11B Ant1 Test Channel:1
VERTICAL
Radiated Emission
0.0 dBuW e
FCC PK
‘1. FIOC AW
&
40
-
1000000 2000 2000 MHz) S000  GOOD TODO GO0 9000 18000.000
Reading Comect Measure- L Antenna  Table
Mo, Mk.  Freq.  Level  Factor ment Limit ~ Ower Height Degree
MHZ dsuv oE/m dsuvim gEum daB Detector om gegres Comment
1 4824000 S57E3 418 5345 7400 -2055 pesk
2t 4824000 5545 418 5127 5400 273 AVG
Radiated Emission
1200 cBu¥im
FLCIC PR
70 1
; .
FCC AY
J\Mf ﬁ
TTRRTTITE N P S R T e
200
20,000 232200 233400 2ME.00 2350.00 237000 2302.00 2304.00 240E.00 2420,00 MHz
Reading Comect Measure- o Antenna Table
Mo. Mk. Freq. Level  Factor meant Limit  Cwer Height Degree
MHz dsuv gEim dsuvim gEuVIm dB Detestor om gegres  Comment
1 2310000 3417 822 4238 7400 -31.61 peak
2 2390000 5565 846 6411 7400 989 peak
3¢ 2390000 4222 @ 848 50.68 5400 -3.32 AVG
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 27 /209 Report No.: RF240311020-02-001
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HORIZONTA
Radiated Emission
M0 B
FLC PR
FOE AW
%
0
-
1000.000 2000 3000 Mzl G000 GOOD FOO0 G000 3000 TE000. 000
Reading Comect Measure- o Antenna Table
Mo. Mk Freq.  Level Factor  ment Limit  Over Height Degree
MHz dBuv dBim dBuvim dBuVim a8 Dietactar dagrea  Comment
1% 4824000 5442 418 50.24 7400 -2376 peak
Radiated Emission
1200 dBuV/m
H;r'r'. FE
m \\\N
. FLC AV
0.0
230,000 232200 23M.00  2MG.00 205000 2370.00 230200 2394.00 2030.00 MHz
Reading Corect Measure- o Antenna Table
Mo, Mk Freq.  Lewel  Factor mient Limit ~ Owver Degree
MHz BV daE/m dBuvim gBuVim dB Detactor dagrea  Comment
1 2310000 34.99 822 4321 7400 -30.79 peak
2+ 2390000 4299 846 5145 7400 -2255 peak

Page 28 /209
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| Above 1G (1GHz~18GHz) | Test mode:11B Ant1 Test Channel:6
VERTICAL
Radiated Emission
Al dBuVie
FCC P
)1‘ FOT AW
®
40
-1
1000000 2000 3000 MMz} S000 G000 FOO0 GO0 3000 16000000
Reading Comect Measure- L Antenna Table
Mo, Mk.  Fregq.  Level  Factor ment Limit ~ Ower Height Degree
MHz dsuv gE/m asuvim gEuVIm dB Detegtor om gegree  Comment
1 4674000 5993 458 5537 7400 -1863 peak
2% 4874000 35615 -4.56 51.59 400 241 AVG
HORIZONTA
Radiated Emission
0.0 dBu e
FCC PR
. FCIT AW
P
40
-10
1000000 2000 3000 IMHz) 5000 GDOD FOOO BO0DO D000 10000, 000
Reading Comect Measure- o Antenna Table
MWo. Mk. Freq.  Level Factor  ment Limit  Cwer Height Degree
MHz dsuv gE/m dBuvim gEul'm dBE Detector em gegres  Comment

1* 4574000 5560 -4.56 51.04 T400 -2296 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 29 /209 Report No.: RF240311020-02-001
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Above 1G (1GHz~18GHz)

Test mode: 11B Ant1

VERTICAL
Radiated Emission
M0 dEuin
FLC PE
1 FIOC AW
W
H
40
-1
1000000 2000 2000 MHz) S000 G000 7000 GO0O 000 18000.000
Reading Comect Measure- L Antenna Table
Moo MK, Freg.  Level  Factor mient Limit ~ Ower Height Degree
MHZ asuv gBim asuvm gBuvim aB Dietactor em gagres  Comment
1 4924000 5928 -4.90 54 38 7400 -1962 peak
2% 4924000 5511 -4.90 5021 5400 379 AVG
Radiated Emission
120.0  dBuV/m
\ FCI. FE
70
FLT AY
9 w
2.0
2450.000 246000 Z470.00  24g0.00 2490000 2500.00 2510000 2520.00  2500.00 2650.00 WHz
Reading Comect Measure- e Antenna  Table
Mo. Mk. Freq. Level Factor  ment Limit ~ Over Height Degree
MHz dsuv dE/m dBuv/m dBuW/m dB Detector em gegree  Comment
1 2483 500 S4.41 910 63.51 7400 -1049 pesk
2% 2483500 4179 9.10 50.89 5400 311 AVG
3 2500.000 3334 9.26 42 60 7400 -3140 pesak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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HORIZONTA
Radiated Emission
0.0 dBuWim
FCC P,
i FOE AW
P
40
gl
1000.000 2000 2000 MHz) S000 GOD0 FOOD EO0d 9000 1 E000. DD
Reading Comect Measure- o Antenna Table
No. Mk. Freq. Level Factor  ment Limit  Over Height Degree
MHZ gEuy dEim geuvim  cBUWim  dB Detector  cm gegres  Comment
1+ 4924 000 55.96 -4.90 51.06 T4.00 -22.94 peak
Radiated Emission
12000 dBuW e
/W\_\
! \ FLILZ FE
70 J/ it
\\m FLT AY
.0
2A50.000 2460.00 247000 242:0.00 249000 2500.00 251000 Z520.00 2530.00 2650.00 MH=
Reading Comect Measure- o Antenna Table
Mo, Mk.  Freq.  Lewel  Factor ment Limit  Owver Height Degree
MHzZ BV dEim geuvim  gEuVIm dE Detector em gegres  Comment
1+ 2483.500 41.51 9.10 5061 7400 -2339 peak
2 2500.000 33.24 9.26 4250 7400 -31.50 peask

HY-FCC part 15C-2.4G WIFI Ver.1.1
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Above 1G (1GHz~18GHz)

Test mode:11B Ant2

Test Channel:1

VERTICAL
Radiated Emission
0.0 Ewin
FLC PE.
l"L FCC AN
#
10
A
1000000 2000 3000 (MHz] 5000 G000 7000 £O0G0G00 10000.000
Reading Comrect Measure- L Antenna Table
Mo, Mk.  Freq.  Level  Factor ment Limit ~ Ower Height Degree
MHz = tEm gsuvim  cBuvm 4B Detector em gegrea  Comment
1 4524000 5795 418 8377 7400 -2023 peak
2 4524000 5582 -4.18 2164 24.00 =236 AVG
Radiated Emission
1200 Buvin
E{'r: FE
" \\‘wv
FEC AV
" ]
W ’
200
230000 232200 2000 2ME00 235000 2000 230200 239400 2406.00 203000 MHz
Reading Comect Measure- e Antenna  Table
Mo, Mk.  Freq.  Level  Factor ment Limit ~ Ower Height Degree
MHz = tE/m gEUVm  OELVm aE Detactor em gegrez  Comment
1 2310000 34.06 8.22 4238 7400 -3172 peak
2 2350000 5445 B8.46 62.91 7400 -11.09 peak
3r 2350000 4149 B8.46 4995 54.00 405 AVG

HY-FCC part 15C-2.4G WIFI Ver.1.1
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HORIZONTA
Radiated Emission
M0 dBuie
FLC PR
FIOC AW
)
an
a0
1000.000 Z000 300 [MHz] 5000 GOOD 7OO0 0000 0000 TO000.D00
Reading Comect Measure- e Antenna Table
Mo. Mk. Freq. Level  Factor ment Limit  Ower Height Degree
MHzZ = gEim guvim  dBuvim dB Dietectar gegres  Comment
1* 4824000 54564 418 S0.46 T4.00 -2354 pesk
Radiated Emission
120.0  Buim
f( '!-r'r'. £
70
. FLC Yy
m_"/y’?f' K
200
Y0000 232200 23800 2ME00 205000 2W0.00 230200 239400 240600 2430.00 MHz
Reading Comsct Measure- . Antenna Table
Mo, Mk,  Freq.  Level  Factor mient Limit ~ Ower Height Degree
MHz dsuv gE/m dsuvim  dBuvim 4B Dietectar am gegres  Comment
1 2310.000 3483 522 4315 7400 -3085 pesk
2 2350000 4276 545 5122 7400 -2278 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |

Test mode:11B Ant2 Test Channel:6

VERTICAL
Radiated Emission
A0 e
FLC PR
;i FOC AW
£
a0
Rl
1000000 T 3000 [MHz] 5000 GOOD 7000 GODG 9000 18000.000
Reading Comect Measure- . Antenna Table
Moo Mk, Freg.  Level  Factor ment Limit ~ Ower Height Degree
MHZ asuv gEfm asuvm GEuVm aE Detactor em gegres  Comment
1 4874.000 5940 -4 .56 .84 7400 -1916 peak
2% 4874000 5645 -4.56 5189 5400 211 AVG
HORIZONTA
Radiated Emission
M0 BuVim
FLT PE
FLIC AW
®
4
10
1000000 2000 2000 MHz] 5000 G000 7000 GO0G 3000 16000.000
Reading Comect Measure- o Antenna Table
Mo. Mk. Freq.  Level Faclor  ment Limit  Over Height Degree
MHz dsuv gEim dsuv/m gBu\im dB Dietector em gegres  Comment
1* 4874000 5569 -4 56 5112 7400 -2287 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) | Test mode: 11B Ant2 Test Channel:11
VERTICAL
Radiated Emission
0.0 dBuVim
FCC P&,
1x FOC AW
g
40
-
100000 2000 2000 MHz) 5000  GOOD 7000 G000 3000 18000, 000
Reading Comrect Measure- L Antenna  Table
Mo, Mk.  Freq.  Level  Factor ment Limit ~ Ower Height Degree
MHz dsuv dBim dsuv'm dBuvim dB Debachor cm degrea  Comment

1 4924000 60.52 -4.90 5562 7400 -1838 peak
2% 4524000 35508 -4.90 5016 5400 384 AVG

Radiated Emission
12000 dBuvim

/ FLI PR

T
oy
v
. FCC A
& \J\
200
2450000 246000 247000 24B0.00  2490.00  2500.00  Z510.00  Z620.00  2530.00 Z550.00 MHz
Reading Comect Measure- o Antenna Table
Mo. Mk  Freq.  Level Faclor  ment  Limit  Over Height Degree
MHz dBuv dBim dBuvim  dBUVIm dB Detector em degres  Comment
1 2483.500 5523 9.10 6433 7400 -867 peak
2 * 2483500 4235 9.10 5145 5400 255 AVG
3 2500.000 3495 9.26 4421 7400 -2979 peak
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HORIZONTA
Radiated Emission
A0 B m
FLC PE
i FOLC AN
#
0
A
1000.000 2000 2000 [MHz] 5000 GOOO 7000 GODG 9000 10000.000
Reading Comect Measure- o Antenna  Table
No. Mk. Freq.  Level Factor  ment Limit  Over Height Degree
MHz dsuv dEim dsuvim B im dB Detactor cm degres  Comment
1* 4924000 5621 -4.90 1.3 7400 -2269 peak
Radiated Emission
1200 dBuV/m
Eatiay
7 \\
\ FLI. FE
70 /
. FLC AV
w
]
2450.000 246000 247000 248000 2490000 250000 251000 252000  2530.00 2650.00 MHz
Reading Comect Measure- o Antenna Table
No. Mk,  Freq.  Level  Factor ment Limit  Over Height Degree
MHZ asuv gEim asuvm gBuVIm aE Dietector em gegres  Comment
1" 2483.500 41.96 9.10 21.06 T400 -2294 peak
2 2500000 3268 926 41.94 T400 -3206 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz)

Test mode:11G Ant1

Test Channel:1

HY-FCC part 15C-2.4G WIFI Ver.1.1

VERTICAL
Radiated Emission
LU Y
FOC P
FLT AV
i
®
15
0o
1000.000 Z000 W00 (MHz] 5000 G000 7000 G000 D000 10000.000
Reading Comect Measure- o Antenna Table
Mo, Mk, Freq.  Level  Factor ment Limit ~ Qver Height Degree
MHz dEuv gEim dBuvim  dBuvim dB Deetactar em dagrea  Comment
1% 4524000 5432 418 5014 T400 -23.86 peak
Radiated Emission
1200 dBuVin
FOIL FE
0
4 FLC AV
0.0
2310000 232200 2300 2MG600 205000  2H0.00 230200 239400 240600 2020.00 MHz
Reading Comect Measure- o Antenna Table
Mo. Mk. Freq.  Level Factor ment Limit  Cwer Height Degree
MHz dBuv dBim deuvim  dBuMim dE Dietectar em gegres  Comment
1 2310000 3427 §.22 42.49 7400 -31.51 peak
2 2350.000 359531 .46 67.97 7400 -6.03 peak
3 2350000 4445 8.46 529 400 109 AVG
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HORIZONTA
Radiated Emission
90,0 dBuwim
FCE PR
FLT AY
1
E
45
no
1000 000 2000 3000 MMzl 5000 GODD 7000 D000 000 12000.000
Reading Comect Measure- o Antenna Table
Mo. Mk. Freq.  Level Factor ment Limit ~ Owver Height Degree
MHz dguv dB/m dguviim dBuvm dB Detactor om gegree  Comment
1+ 4824000 35291 418 45.73 7400 -2527 peak
Radiated Emission
120.0  cBuVim
F FE
m
FCC AY
IRARTET RSP 2 ! A w"“"wl
20.0
230000 2322 00 2334.00 2ZME.00 235000 23T0.00 230200 239400 2406.00 2430.000 WHz
Reading Comect Measure- o Antenna Table
Moo Mk, Fregq.  Level  Factor mient Limit ~ Owver Height Degree
MHz dauv gBim dsuvim gEuvm dB Detegbar cm degres  Comment
1 2310.000 3425 8.22 4247 7400 -31.53 peak
2* 2390000 4062 846 4938 7400 -2462 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1

Page 38 /209 Report No.: RF240311020-02-001



8 25
HAIYUN

| Above 1G (1GHz~18GHz)

Test mode:11G Ant1 Test Channel:6

VERTICAL

Radiated Emission

a0 dBu e
FOC PE
FLC AV
i
45
0.0
1000.000 2000 2000 MHz] 5000 GOOD 7000 ©00D 9000 10000, 000
Reading Comect Measure- e Antenna  Table
Mo. Mk. Freq.  Level Factor  ment  Limit  Over Height Degree
MHEZ L=y dE/m dEuVIm B Ui dE Detector em gegres  Comment
1* 4574000 5445 -4.56 49.89 7400 -2411 peak
HORIZONTA
Radiated Emission
a0 dBu e
L P
FLC AV
k
a5
L]
1000.000 2000 2000 MHz) 5000 GOOD 7000 0000 3000 10000000
Reading Comect Measure- o Antenna Table
Mo, Mk, Freq.  Lewvel  Factor ment Limit ~ Ower Height Degree
MHz dBuv gEim dEuvim  dBuvim dE Dietectar em gegres  Comment
1* 4837000 5344 -4.30 49.14 7400 -2486 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz)

Test mode: 11G Ant1

VERTICAL
Radiated Emission
LU
FCC P
FLC AV
3
s
0o
1000.000 2000 3000 (MHz] 5000 GOOD 7000 9000 2000 10000.000
Reading Comect Measure- o Antenna Table
No. Mk,  Freq.  Level Factor  ment Limit  Over Height Degree
MHz dBuv dEim dEuvim  dBulim dE Dietector em gagrea  Comment
1* 4924000 5476 -4.90 4986 7400 -2414 pezk
Radiated Emission
1200 cBuivim
\ FLIZ FE
70
FLT AV
0.0
2450000 246000 247000  24B0.00 249000 2S00.00 251000 252000 253000 2650.00 MHz
Reading Comect Measure- o Antenna Table
Moo Mk, Freg.  Level  Factor ment Limit ~ Ower Height Degree
MHz dBuv gEm guvim  gBuvim 4B Dietectar am gagres  Comment
1 2483500 5454 9.10 64 04 T74.00 -9.96 peak
2 2483500 4215 9.10 5125 400 275 AVG
3 2500000 3254 9.26 4220 7400 -31580 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 40 /209 Report No.: RF240311020-02-001
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HORIZONTA
Radiated Emission
MWD B
FOC P
FLT AV
A
15
0o
1000_000 000 3000 [MHz] 5000 GOOD 7000 8000 3000 10000.000
Reading Comect Measure- . Antenna Table
Mo. Mk Freq.  Level Factor  ment Limit  Over Height Degree
MHz dBuv gE/m dSuVim  dBuVim dE Dietector em gegrea  Comment
1* 4924 000 5396 -4.90 49 06 T400 -2494 pesk

12000 dBuV e

Radiated Emission

FLIZ FE
ol
FCC AV
KMWM&H#M\WMWMM
0.0
2450.000 2460000 247000 240000 249000 2500.00  2sioed  2520.00  2520.00 2550.00 MHz
Reading Comect Measure- o Antenna Table
Mo. Mk,  Freq.  Level  Factor  ment Limit  Over Height Degree
MHz d5uv dBim dsuvIm dBuVim a8 Detactor cm degres  Comment
1* 2483500 4120 9.10 5030 7400 -2370 peak
2 2500000 33147 926 4243 7400 -3157 pesk

HY-FCC part 15C-2.4G WIFI Ver.1.1
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Above 1G (1GHz~18GHZz) | Test mode:11G Ant2 Test Channel:1
VERTICAL
Radiated Emission
0Ll dBuvim
FOLC PR
\ FCC AY
®
45
0.o
1000 000 2000 23000 MHz) 000 GOOD  FOOO 9000 Jop0 18000.000
Reading Comsct Measure- o Antenna Table
Mo. Mk Freq.  Level  Factor  ment Limit  Crver Height Degres
MHz dauy gBim dauvim gEuiim dB Detachar cm gegres  Comment

1~ 4824000 56.01 -4.18 5183 74.00 -2217 peak

Radiated Emission
1200 dBuim

70

EY FOC AW
W A
3
0.0
2310.000 232200 233400 2346.00 235800 2370000 2382.00 2354.00 240600 2430.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuV/m dBuvim dB Deetector om degree  Comment

1 2310.000 34.20 8.22 4242 7400 -3158 peak
2 2390.000 5943 8.46 67.89 7400 611 peak
3 ° 2390000 4439 8.46 52.85 5400 115 AVG

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 42 /209 Report No.: RF240311020-02-001
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HORIZONTA
Radiated Emission
M0 dEuin
FCC P
FLE AV
%
15
0.0
1000000 Z000 3000 MHz) 5000 GOOD 7000 $000 9000 16000.000
Reading Comect Measure- L Antenna Table
Moo Mk, Freq.  Level  Factor mient Limit ~ Ower Height Degree
MHz asuY gBim asuvm gBwvim aB Dietactor em gagres  Comment
1% 4824000 5242 418 4524 7400 -2576 peak
Radiated Emission
1200 dBuVim
FEL PR
70 el
FOL &V
| R " i 4 lﬂM
200
2310000 232200  2334.00 234600 235800 237000 236200  2394.00  2406.00 243000 WHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBu\/ dBim dBu\Vim dBu\im dB Detector cm degree  Comment

1 2310.000 3428 8.22 42.50 7400 -3150 peak
2 *  2390.000 4091 8.46 49.37 7400 -2463 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 43 /209 Report No.: RF240311020-02-001
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| Above 1G (1GHz~18GHz) | Test mode:11G Ant2

Test Channel:6

VERTICAL

Radiated Emission

W00 Buin
FCLE P
FLC A
X
15
0o
1000.000 2000 3000 (MHz| 5000 GOO0 7000 9000 9000 16000.000
Reading Comrect Measure- L Antenna Table
Mo. Mk. Freq. Level Faclor ment  Limit  Owver Height Degree
MHz dBuv dBm dBuvim  dBuvim dB Detector em degres  Comment
1* 4874000 5519 -4.56 5063 7400 -23.37 peak
HORIZONTA
Radiated Emission
0.0 B
FCIE P
FLC AV
1
=
15
0o
1000.000 2000 000 MMzl 5000 GOOD 7OOO 9000 0000 16000.000
Reading Correct Measure- L Antenna Table
Mo, Mk.  Freq.  Level  Factor mient Limit ~ Ower Height Degree
MHz asuv B gBuvim  GBUVIm a8 Detactor om gegres  Comment
1% 4874000 5334 -4.56 4576 7400 -2522 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 44 /209 Report No.: RF240311020-02-001
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Above 1G (1GHz~18GHz)

Test mode: 11G Ant2

Test Channel:11

VERTICAL
Radiated Emission
0.0 dBuim
FCC P
FLL AY
®
15
0.0
1000000 2000 3000 MHz) 5000 GOOD 7OD0 9000 3000 18000.000
Reading Comect Measure- . Antenna Table
Moo Mk, Fregq.  Level  Factor ment Limit ~ Ower Height Degree
MHZ asuv gEfm asuvm GEuVm aE Detactor em gegres  Comment
1* 4924000 5581 -4.90 5091 7400 -2309 pesk
Radiated Emission
1200 dBuWim
I FCC PR
70
|
N FCO AV
) w
0.0
2450.000 2460.00  2470.00  2480.00 243000 250000  2510.00 252000 253000 2550.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuV/ dBim dBuWim dBuvim dBe Detector om degree  Comment
1 2483500 5499 9.10 64.09 7400 991 peak
2% 2483500 4211 9.10 51.21 5400 -279 AVG
3 2500.000 33.00 9.26 4226 7400 -31.74 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 45/ 209 Report No.: RF240311020-02-001
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HORIZONTA
Radiated Emission
LI -
FOLC P
FLE AV
i
S
45
0.0
1000000 2000 2000 MHz] 5000 G000 7000 9000 000 18000000
Reading Comect Measure- e Antenna  Table
No. Mk,  Freq.  Level  Factor ment Limit ~ Cwer Height Degree
MHz asuy gE/m asuvm GEUVIm aB Detactor em gagres  Comment
1" 4924 000 5389 -4.90 4379 T4.00 -2521 pesk
Radiated Emission
1200 dBuvim
FCC PK
0| "
FLL AV
w
20.0
2450.000 2460.00  2470.00  24B0.00  2450.00 250000  2510.00 252000  2530.00 2550.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB/mi dBuWim dBu\vim dB Detector om degree  Comment
1* 2483500 41.16 9.10 50.26 7400 -2374 pesk
2 2500.000 3321 9.26 4247 7400 -3153 pesk
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 46 / 209 Report No.: RF240311020-02-001
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| Above 1G (1GHz~18GHz)

Test mode: 11N20 MIMO

VERTICAL
Radiated Emission
0.0 dBuie
FCC P
FLT AV
X
a5
oo
1000.000 000 3000 [MHz] G000 GOOD 7000 9000 5000 10000.000
Reading Comect Measure- o Antenna Table
Mo. Mk Freq. Level Factor  ment Limit ~ Over Height Degree
MHz dBuv dE/m dBuVIm gBulim dE Detactor em degres  Comment
1* 4824000 5509 418 5091 7400 -23.09 peak
Radiated Emission
1200 dBuvinm
J FLL FE
70 M
ff ) R FLC AV
W :
200
2¥I0000 232200  20ML00  2MG00 205000 2W0.00 230200 239400 2406.00 2030.00 MHz
Reading Comect Measure- e Antenna  Table
Mo, Mk.  Freq.  Level  Factor ment Limit ~ Ower Height Degree
MHz dEuv gE/m dEuVIm gBuMm dE Dietectar am gegres  Comment
1 2310000 3470 8.22 4292 7400 -31.08 peak
2 2350000 5B.52 B8.46 54 98 74.00 -9.02 peak
3r 2350000 4258 B8.46 51.04 54.00 =296 AVG

HY-FCC part 15C-2.4G WIFI Ver.1.1
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HY-FCC part 15C-2.4G WIFI Ver.1.1

BE
HAIYUN
HORIZONTA
Radiated Emission
0.0 dBuWim
[ 4
FCC AV
%
45
oo
1000.000 2000 2000 MHz) GO0 GODOZ FODD D000 9000 1 E000. DD
Reading Comect Measure- o Antenna Table
No. Mk. Freq. Level Factor  ment Limit  Over Height Degree
MHz dBuv dgE/m d@uvim  dBuvim ) Detector em gegres  Comment
1* 4524000 5208 418 47.90 7400 -2610 peak
Radiated Emission
120.0 dBuVim
x P}E P
7 i)
FCC AV
200
0000 232200 23300 2MG.00 2350.00 X000 238200 2334.00 240600 2030.00 MH=
Reading Comect Measure- o Antenna Table
Mo. Mk,  Freq.  Level  Factor  ment Limit  Ower Height Degree
MHz dauv dB/m dauvim dBulfm dB Detactor em degree  Comment
1 2310000 34.08 8.22 42.30 7400 -31.70 peak
2* 2350000 4044 546 45.90 7400 -2510 peak
Page 48 / 209 Report No.: RF240311020-02-001
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| Above 1G (1GHz~18GHz)

| Test mode:11N20 MIMO

Test Channel:6

VERTICAL
Radiated Emission
00 /e
FOC P
FLC AV
&
a5
0o
1000.000 000 3000 MMz G000 GOOD 7000 00O 3000 10000, 000
Reading Comsct Measure- o Antenna Table
Mo. Mk, Freq.  Level Factor  ment Limit  Crver Height Degree
MHz dBuv E/m duvim  dBulim a8 Detactar em dagres  Comment
1% 4874000 5517 -4 56 5061 T400 -2339 peak
HORIZONTA
Radiated Emission
900 dBuim
FCC P
FLT AV
X
45
0o
1000000 000 3000 [MHz) 5000 GOOD 7000 0OCD 1000 0000000
Reading Comect Measure- e Antenna  Table
Moo Mk, Freq.  Level  Factor mient Limit ~ Owver Height Degree
MHz BV daB/m dEuvim  dBuvim dE Dietector cm gagres  Comment
1* 4574000 5290 -4 56 45.34 7400 -2566 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 49 /209 Report No.: RF240311020-02-001
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Above 1G (1GHz~18GHz) |

Test mode: 11N20 MIMO

Test Channel:11

VERTICAL
Radiated Emission
0.0 B
FOLC P
FLC A
%
15
0o
1000.000 2000 3000 MMzl G000 GOOD FOO0 9000 5000 10000.000
Reading Correct Measure- L Antenna Table
Moo Mk, Freq.  Level  Factor mient Limit ~ Ower Height Degree
MHz dBuv dE/m dBuvim  CEuVim dE Detactar em dagres  Comment
1* 4924000 5517 -4.90 5027 T4.00 -2373 peak
Radiated Emission
1200 BuVin
N
ﬂkl FCL PE
0
. FCC AY
® \
WMH... s ter e b ok Ao
00
E0.000 2460.00  2470.00  24B0.00  2490.00  2500.00  2510.00 252000  2530.00 2550.00 MHz
Reading Comect Measure- . Antenna  Table
Mo. Mk Freq. Level Factor  ment Limit  Crver Height Degree
MHz BV aEim gEuVim  dBuVim dE Detactor em degres  Comment
1 2483500 5535 9.10 64.45 7400 955 peak
2r 2483.500 4223 9.10 51.33 24.00 =267 AVG
3 2500.000 32.57 9.26 41.83 7400 -3217 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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HORIZONTA
Radiated Emission
0.0 dBuvin
FOLC P
FLC AY
1
S
45
0o
1000, 000 2000 2000 MHz) 5000 GO 7FODO 9000 9000 16000000
Reading Comect Measure- o Antenna Table
Mo. Mk.  Freq.  Level Factor  ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuim 4B Detectar cm degres  Comment
1% 4924000 5352 -4.80 45 62 T4.00 -25358 peak
Radiated Emission
120.0  dBuV/m
I_,.hﬂ\,..ln,
FCL: PE
70
FCC AV
;\
MM‘W%WM
0.0
450000 2460000 247000 2480.00 249000  2600.00 251080 252000 2530.00 2550.00 MHz
Reading Corect Measure- o Antenna Table
Me. Mk. Freq.  Level Factor  ment Limit  Over Height ~Degree
MHz dBuv dBim dBuvIm dBuv/m dB Detactor cm degres  Comment
1* 2483500 4246 9.10 51.56 7400 -2244 peak
2 2500000 3383 9.26 4289 7400 -31.11  peak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz)

Test mode: 11N40 MIMO

VERTICAL
Radiated Emission
M0 dBVim
FOC P
FLT AV
X
a5
nn
1000000 000 3000 [(MHz] G000 GOOD 7000 9000 9000 16000000
Reading Comect Measure- o Antenna  Table
Mo. Mk.  Freq.  Level  Factor ment Limit ~ Ower Height Degree
MHz dsuv gEim deuVim  dBuvim 4B Dietectar am gegres  Comment
1~ 4544000 35272 -4.358 45.34 7400 -2566 peak
Radiated Emission
1200 dBuV/m
A Sttt
FLI. FE
0 N//“H/
FLC AV
n.l‘.‘l ﬁ
W T
0.0
2710.000 232200 233400 2MG.00 205000 2070.00 230200 230400 240600 2430.00 MHz
Reading Corect Measure- o Antenna Table
Mo. Mk Freq.  Level Factor  ment Limit  Over Height Degree
MHz =y gEm dSuvim  dBuvim 4B Dietectar em gagres  Comment
1 2310.000 2424 8.22 4246 T400 -31.34 peak
2 2350000 5517 B.46 B363 T400 -10.37 peak
3 2350000 4288 B8.46 51.34 5400 -2B6 AVG

HY-FCC part 15C-2.4G WIFI Ver.1.1
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HORIZONTA
Radiated Emission
0 Duim
FOLC P
FLL AV
1
45 "
0o
100,000 2000 3000 MHz] 5000 GOOD 7000 GOGO J000 16000.000
Reading Comect Measure- o Antenna Table
Mo. Mk. Freq.  Level Factor ment Limit ~ Owver Height Degree
MHz dsuv gEim dauvim dBuvim dE Distactor &m gagres  Comment
1* 4844000 52.00 -4.38 47.62 T4.00 -26.38 peak
Radiated Emission
1200 cBuV/m
70
. FLC AV
FHfuiaesibmn bty i i bl - _d\/-r&/
200
2¥0.000 232200 2200 2ME00  2350.00 270.00 230200 2394.00 240600 242000 WHz
Reading Comect Measure- o Antenna Table
Mo. Mk.  Freq.  Level Factor  ment Limit  Ower Height Degree
MHz dsuy gEim dsuvim gEuim dE Detector em gegres  Comment
1 2310000 3471 5.22 42.93 T400 -31.07 peak
2 * 2350000 3899 546 4745 T400 -2655 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 53 /209
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| Above 1G (1GHz~18GHz)

Test mode:11N40 MIMO

Test Channel:6

VERTICAL
Radiated Emission
0.0 B
FOC P
FLC Ay
%
45
no
1000000 3000 [MHzl G000 GOOD 7000 900D 5000 [
Reading Comect Measure- o Antenna Table
Mo. Mk Freq.  Level ment  Limit  Over Height Degree
MHz dBuv dBuvim  dBuMim dB Detector gegres  Comment
1% 4874000 5374 4918 7400 -2482 peak
HORIZONTA
Radiated Emission
00 B in
FOOT P
FLC A
1
45 "
0o
1000000 000 [MHz] 5000 GO0 7000 9000 3000 TE000.000
Reading Corect Measure- o Antenna Table
Mo. Mk Freq.  Level ment  Limit  Over Height Degree
MHz aBuv gBuvim  GBUVIm aB Detector gegres  Comment

1* 4574000 5182

47.06 74.00 -2694 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz)

Test mode: 11N40 MIMO Test Channel:9

VERTICAL

Radiated Emission

0.0 dBuW/m
FOLC PR
FOC AV
1
-
45
0.0
1000000 2000 3000 MHz) 5O00 OO0 700D 800D SG00 16000, 00D
Reading Comect Measure- o Antenna Table
Mo, Mk, Freq.  Lewvel  Factor ment Limit ~ Ower Height Degree
MHz dsuv dEim dsuvim dBuvim dB Detactor om degres  Comment
1* 4004000 5408 -4.74 49.32 T4.00 -2465 peak
Radiated Emission
120.0  dBuV/n
[ A e
"
FLIL PE
]
FOC AY
7
3
w
.0
2450.000 2460.00 247000 248000 249000 260000 250000 262000 2630.00 2650.00 MHz
Reading Comect Measure- o Antenna Table
Mo. Mk. Freq.  Level Faclor  ment Limit  Over Height Degree
MHz dsuv gEim dsuvim dEuMim dB Detactor em degres  Comment
1 2483500 5484 9.10 63.94 7400 -10.06 peak
2% 2483500 4245 9.10 5155 2400 245 AVG
3 2500.000 3265 9.26 41.91 7400 -3209 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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, A )
"-I-‘.
HORIZONTA
Radiated Emission
0.0 dB/m
[ 4
FLL AV
1
=
a5
[iNi]
1000.000 2000 2000 MHz] 5000 GOOD 7ODO 8000 9000 18000000
Reading Comect Measure- o Antenna Table
No. Mk. Freq. Level Factor  ment Limit  Over Height Degree
MHz dsuy dE/m dsuvim dEuN/m dB Detactor cm gegres  Comment
1+ 4004000 53.35 474 48 61 7400 -2539 peak
Radiated Emission
1200 dBuVim
FLCIZ FE
0
) FCC AV
“"\.Wm gy P
200
2450.000 2460.00  2470.00  2420.00  2490.00 250000 251000 252000  2520.00 2650.00 HHz
Reading Comect Measure- e Antenna  Table
Mo. Mk.  Freq.  Level  Factor  ment Limit  Over Height Degree
MHz dsuv gEfm dsuvim gEum dE Detector em gegres  Comment
1* 2483500 4233 9.10 5143 7400 2257 pesk
2 2500.000 3321 9.26 4247 7400 -31.533 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz)

Test mode: 11AX20 MIMO

Test Channel:1

VERTICAL
Radiated Emission
LU Y
FOC P
FLT AV
15
oo
1000.000 Z000 2000 MHz) 5000 OO0 7000 9000 MO0 10000.000
Reading Comect Measure- o Antenna Table
Mo. Mk. Freq. Level Factor meant Limit  Over Height Degree
MHz dEuv gEim dBuvim gBuVim dB Deetactar em dagrea  Comment
1% 4824000 5242 -4.18 48.24 7400 -2576 peak
Radiated Emission
1200 dBu¥/m
II FCIZ PE
70
) " FEC AV
200
230000 232200 233400  2M500 235000 237000 230200 239400 240600 243000 WHz
Reading Comect Measure- . Antenna Table
Mo. Mk. Freq.  Level Factor  ment Limit  Owver Height Degree
MHz = gEm dBuvIm gBuVim dB Dietectar em gegres  Comment
1 2310000 3464 822 42.86 7400 -31.14 peak
2 2390.000 5946 g.48 67.92 7400 -608 peak
3 2350000 4426 B8.46 5272 5400 -128 AVG
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 57 / 209 Report No.: RF240311020-02-001
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HORIZONTA
Radiated Emission
0.0 dBuvim
FOLC P
FCC AY
1
3
45
no
1000, 000 2000 2000 MMz} 000 GOOD FODO 9000 9000 10000.000
Reading Comect Measure- o Antenna Table
Mo. Mk.  Freq.  Level Factor  ment Limit  Over Height Degree
MHz dBuv dBim dauvim B fm dB Debactor om degres  Comment
1* 4824000 5296 415 4578 7400 -2522 peak
Radiated Emission
12000 dBuvim
FIi FE
0 | el
/ FCC AW
M
ST, f P
k]
200000 222200 2334.00 23500 2350.00 2070.00 2302.00 2394.00 240E.00 2430.00 MHz
Reading Comsct Measurs- o Antenna Table
Mo. Mk.  Freq.  Lewvel Factor  ment Limit ~ Ower Height Degree
MHZ dauv gBE/m dauvim gBuN m dB Detector em gegree  Comment
1 2310.000 3555 8.22 4377 7400 -3023 peak
2 2350000 3951 8.48 47.97 7400 -2603 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 58 / 209
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| Above 1G (1GHz~18GHz) | Test mode:11AX20 MIMO Test Channel:6
VERTICAL
Radiated Emission
0.0 dBuvim
FOC P
FLC AV
&
45
no
1000000 2000 2000 MHz) E000  GOOT FODO 900D 3000 18000.000
Reading Comsct Measure- o Antenna Table
Mo, Mk.  Freq.  Level Factor  ment Limit  Gwer Height Degree
MHz dBuv gB/m dBuvim dBuvim dB Debachar om degres  Comment
1% 4574000 35362 -4.58 49.08 7400 -2454 peak
HORIZONTA
Radiated Emission
0.0 Buvim
[ 4
FCC AY
1
=
45
nn
1000.000 2000 3000 MMz} G000  GOOD FODO SO00 900 1000 D00
Reading Comect Measure- o Antenna Table
Mo. Mk Freq.  Level Factor  ment Limit  Cver Height Degree
MHz dguv dB/m dauvimi dBuim dB Detactor om gagres  Comment

1* 4574000 53323 -4.56 43 67 7400 -2333 peak
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Above 1G (1GHz~18GHz)

Test mode: 11AX20 MIMO

VERTICAL
Radiated Emission
A0 dBuie
FCC P
FLC AV
1
*
5
oo
1000.000 2000 3000 MHz] 5000 GOOD 7000 £000 5000 10000.000
Reading Comect Measure- o Antenna Table
Moo Mk, Fregq.  Level  Factor ment Limit ~ Ower Height Degree
MHz dBuv gEm dEuvIm gEuMm 4B Dietectar am gagres  Comment
1* 4924000 5425 -4.90 4935 7400 -24B5 pesk
Radiated Emission
1200 dBuwVim
FLI PE
70
, FLC AV
X
\M NV —
200
450.000 2460000 247000 240000 2490000 2500.00  2510.00 252000 2530.00 2550.00 MHz
Reading Comect Measure- e Antenna  Table
Mo. Mk.  Freq. Level  Factor  ment Limit  Crver Height Degree
MHz dsuv gBim dBuVim  dBuvim dE Dietector em gegres  Comment
1 2483500 5650 9.10 65.60 T4.00 -5.40 peak
2% 2483500 4304 9.10 52.14 5400 186 AVG
3 2500000 3320 9.26 42 46 7400 -31.54 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 60 /209 Report No.: RF240311020-02-001
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HORIZONTA
Radiated Emission
0.0 B e
[ 4
FCC AY
5
no
1000.000 2000 2000 MMz} GO0 GOO0  FOOO SO000 J000 1E000. 000
Reading Comect Measurs- o Antenna Table
Mo. Mk. Freq.  Level Factor  ment Limit  Cwer Height Degree
MHz dauv dBim dBuvim BV dB Debactor cm degree  Comment
1* 4024 000 53493 -4.90 4903 7400 -2497 peak
Radiated Emission
1200 dBuVim
L, FCLL PE
. i
Iy FCC AV
\ o Bttt e o -
200
2450.000 246000 247000 24@0.00 2490000 2600.00 251000 ZR20.00 253000 2650000 MH=z
Reading Comect Measure- o Antenna Table
Mo. Mk, Freq.  Lewvel Factor ment Limit ~ Ower Height Degree
MHz dBuv dBim dBuvim dBuim dB Debachor cm gegree  Comment
1* 2433500 4326 9.10 52.36 7400 -2184 peak
2 2500000 3326 926 4252 7400 -3148 pesk

HY-FCC part 15C-2.4G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) |

Test mode: 11AX40 MIMO

Test Channel:3

VERTICAL
Radiated Emission
A0 Eim
FOLC P
FLL AV
45
oo
1000000 2000 2000 MHz) 5000 G000 7000 9000 9000 18000.000
Reading Comect Measure- o Antenna Table
Mo. Mk, Freq.  Lewvel  Factor ment Limit ~ Ower Height Degree
MHZ asuv gEim asuvm gBuVIm aE Dietector em gegres  Comment
1* 4544000 5285 -4.38 4347 7400 -2553 pesk
Radiated Emission
1200 dBuVim
A b
N FCLL FE
70 w
o 2 FLC AY
WI H
20.0
ZYI0000 232200 23M00 ZMG.00 235600 Zp0.00 230200 239400 240600 Z430.00 MHz
Reading Comect Measure- o Antenna Table
Mo. Mk. Freq.  Level Factor ment Limit  Qver Height Degree
MHz dsuv gE/m dsuv/m dEuim dB Detector em gegree  Comment
1 2310.000 3454 8.22 42,76 7400 -31.24 peak
2 2390000 S7.77 846 66.23 7400 -7TT7  peak
3 * 2350000 4413 .46 52.58 400 141 AVG
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 62 /209 Report No.: RF240311020-02-001
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HORIZONTA
Radiated Emission
W00 dDwin
FOC P
FLL AV
15 )
0.0
1000.000 2000 2000 MHz) 5000 GOOD FOOO 9000 7000 10000.000
Reading Corect Measure- L Antenna Table
Ne. Mk. Freq.  Level Factor  ment Limit  Over Height Degree
MHz dsuy oBim dsuvIm gBuwvim B Detagtor em pegres  Comment
1" 45344 000 49890 -4.38 4552 7400 -2843 peak
Radiated Emission
1200 dBuV/m
70
FCC AV
>
Kb i AP .._r"“"”ﬂ}r
E ]
230,000 232200 233400  2ME00 235000 23000 230200 239400 2406.00 243000 WHz
Reading Comect Measure- o Antenna Table
Mo. Mk,  Freq.  Level  Factor  ment Limit  Over Height Degree
MHz d5uv dBim dsuvim gBuVim dE Dietactor em dagres  Comment
1 2310.000 3441 8.22 42 63 7400 -31.37 pesk
2 2350000 4308 B.46 5154 7400 -2246
Page 63 /209 Report No.: RF240311020-02-001
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| Above 1G (1GHz~18GHz)

| Test mode:11AX40 MIMO Test Channel:6

VERTICAL

Radiated Emission

00 dBu /e
FCLC PE
FLC AV
1
b
45
00
1000000 000 2000 MHz] 5000 GOOD 7000 9000 0900 10000000
Reading Comect Measure- e Antenna Table
Mo. Mk. Freq.  Level Faclor  ment  Limit  Over Height Degree
MHzZ dEuv gEim dBuvim B ulim dE Dietector em gegres  Comment
1* 4874000 35325 -4.56 43.69 7400 -2531 peak
HORIZONTA
Radiated Emission
M0 dBu e
FCLC PE
FLC AV
%
15
00
1000.000 2000 2000 MHz] 5000 GOOD 7000 9000 3900 10000000
Reading Comect Measure- e Antenna Table
Mo. Mk. Freq.  Level Faclor  ment  Limit  Over Height Degree
dEim dBuvim B U/ im dE Dietector cm gegres  Comment

KHz dsuw

1+ 4874000 5240

-4.56 4754 7400 -26116 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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Above 1G (1GHz~18GHz)

Test mode: 11AX40 MIMO

VERTICAL
Radiated Emission
WD B
FOLC P
FLT AV
i
a5
0o
1000000 2000 2000 MHz] 5000 GOOD 7000 GOOO D000 10000000
Reading Comect Measure- o Antenna Table
Mo. Mk, Freq.  Lewvel  Factor ment Limit ~ Ower Height Degree
MHz = gEim duvim  dBuvim 4B Dietectar am gegres  Comment
1* 4904000 5272 474 47.98 7400 -26.02 peak
Radiated Emission
1200 dBuVim
w“\\ FCL PE
n i
2 - FLC AV
X
ED.000 2460000 247000 24B0.00  2490.00  2S00.00  2510.00  2520.00  2530.00 2550.00 MHz
Reading Comect Measure- . Antenna  Table
Mo. Mk, Freq. Level Factor  ment Limit  Crver Height Degree
MHz dsuv gBim dBuVim  dBuvim dE Dietector em gegres  Comment
1 2483500 5715 9.10 66.25 7400 775 peak
2+ 2483500 4388 9.10 52.98 5400 102 AVG
3 2500.000 35.06 9.26 44 .32 7400 -2968 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 65 /209 Report No.: RF240311020-02-001
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HORIZONTA
Radiated Emission
W0 D
FOC P
FLL &Y
45 ¥
0.0
1000.000 2000 2000 MHz) 5000 GDOD 7000 9000 9000 16000.000
Reading Comect Measure- o Antenna Table
Mo. Mk. Freq.  Level Factor ment Limit  Qver Height Degree
MHz dsuY Bim dsuvim aBuim dE Detector cm dagres  Comment
i * 4904 000 5113 -4.74 45.39 T400 -2761 peak
Radiated Emission
1200 cBuvim
MM
\ FCIZ FE
70 N
A\\K FCC AW
200
2450.000 246000 247000 242000 2490.00  2500.00 251000 252000  2520.00 265000 MHz
Reading Comect Measure- o Antenna  Table
Mo. Mk. Freq. Level Factor  ment Limit — Over Height Degree
MHz d5uv dE/m dsuvim gBuvim dB Detactor &m gegres  Comment

1% 2483500 4373 9.10 52.83 7400 -2117 peak
2 2500.000 3247 9.26 4173 7400 -3227 peak

The high frequency, which started from 18GHz to 25GHz, was pre-scanned and the result which was
20dB lower than the limit line was not recorded in this report.

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 66 / 209 Report No.: RF240311020-02-001
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3.3 Spurious Emission at Antenna Port
3.3.1 Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak Output
Power limits. If the transmitter complies with the Output Power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the
attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in the restricted bands, as defined in Section 15.205(a), must also comply with the
radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)).

3.3.2 Test Procedure

Test Method
@ Conducted Measurement |O Radiated Measurement
Test Channels
® Lowest, Middle and Highest Channel |O Lowest and Highest Channel
Environmental conditions
@®Normal |O Normal and Extreme

Note: @ :Test O:No Test

a) The EUT was directly connected to the tonscend test system and antenna output port as show in
the block diagram below.
b) Spectrum Setting as below:

Centre Frequency The centre frequency of the channel under test
Spectrum Parameters Setting

Start Frequency 30 MHz

Stop Frequency 26.5 GHz

RBW 100 kHz

VBW 300 kHz

Detector Peak

Trace Max Hold

Sweep Time Auto

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 67 / 209 Report No.: RF240311020-02-001
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3.3'.:'3 Test Setup

EUT

HY-FCC part 15C-2.4G WIFI Ver.1.1

44— RF cable———»

Tonscend test system

Page 68 / 209
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3.34 The Result

Conducted Spurious Emission

KEYSIGHT Input RF
RL Coupling. DC
Align: Auto

el 4

KEYSIGHT Input RF
AL Coupling: DC
Align: Auto

29/~ nA?

HY-FCC part 15C-2.4G WIFI Ver.1

A

11B_Ant1_2412_0~Reference

#Atten: 30dB
Preamp: Off

Input Z: 50
Corr CCorr RCal
Freq Ref: Int (S)

PNO: Best Wide  #Avg Type: Power (RMS] 4
Gate: Off Avg|Hold: 1010
IF Gain: Low Trig: Free Run
Sig Track: Off PPPPPP
Ref Lvl Offset 21.50 dB
Ref Level 30,00 dBm

#Video BW 300 kHz

Jun 13, 2024
9:45:53 AM

#Atten: 10dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Input Z: 50 0
Corr CCorr RCal
Freq Ref: Int(S)

#Avg Type: Power (RM:
Avg|Hold: 1010

Trig: Free Run MY

PPPPPP

Ref Lvl Offset 21.50 dB
Ref Level 20,00 dBm

Jun 13, 2024
9:45:56 AM

Page 69 / 209

Freguency

Center Frequency Seffings

Span

Mkr1 2.410 98 GHz|| 30,0000000 MHz

Swept Span
Zero Span

Full Span
Start Freq
2.397000000 Gl
Stop Freq
2:427000000 GHz

AUTO TUNE }

Center Frequency
515.000000 MHz

Seftings

Span

Mkr1 735.68 MHZ|} 670,000000 MHz

Swept Span
Zero Span

Start Freq
30.000000 MHz

Stop Freq
1.000000000 GHz

{ AUTO TUNE }

CF Step
97.000000 MHz

Auto

Report No.: RF240311020-02-001
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PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Atten: 20 dB
Preamp: Off

Input Z: 50 0
Corr CCorr RCal
Freq Ref: Int(S)

KEYSIGHT '__"P"l‘ RF o
Coupling: DC
RL 2 Align: Auto

Ref Lvl Offset 21.50 dB
Ref Level 30,00 dBm

#Video BW 300 kHz

5 Marker Table v

Mode Trace Scale X Y Function
f 241100GHz ~ 12.14dBm
i 2643880 GHz _-40.06 dBm

f) Jun 13, 2024
9:46:10 AM

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

BAtten: 30 dB
Preamp: Off

Input Z: 50
Corr CCorr RCal
Freq Ref: Int (S)

KEYSIGHT Input RF

Coupling: DC
it o Align: Aulo

Ref Lvl Offset 21.36 dB
Ref Level 30.00 dBm

#Video BW 300 kHz

Jun 13, 2024
10:26:58 AM

sl s

HY-FCC part 15C-2.4G WIFI Ver.1.1

Function Width

Page 70/ 209

11B_Ant1_2412_1000~26500

Frequency

)

13.750000000 GHz

#Avg Type: Power (RMS] 4
Avg|Hold: 1010
Trig: Free Run

PPPPPP

Mkr2 26.438 80 GHz
-40.06 dBm

Span
25.5000000 GHz

Swept Span
Zero Span

Full Span

Start Freq
1.000000000 GHz

| |Stop Freq
26500000000 GHz

AUTO TUNE
Stop 26.50 GHz
Sweep ~040 ms (30001 pts)| |CF Step

2.550000000 GHz

Function Value

11B_Ant2_2412_0~Reference

#Avg Type: Power (RM:
Avg|Hold: 10/10

Trig: Free Run M

PPPPPP
Mkr1 2.412 66 GHz
12.06 dBm

30.0000000 MHz

Swept Span
Zero Span

Full Span

Start Freq
2.397000000 GHz

Stop Freq
2:427000000 GHz

AUTO TUNE

Span 30.00 MHz
Sweep 1.13 ms (1001 pts)

w Y] ® 2 Vsional Track
e L‘ﬂ ¥ figanzaom)

Report No
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11B_Ant2_2412_30~1000

)

515.000000 MHz

Frequency

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

#Avg Type: Power (RMS] 4
Avg|Hold: 1010
Trig: Free Run

#Atten: 10dB
Preamp: Off

Input Z: 50 0
Corr CCorr RCal
Freq Ref: Int(S)

KEYSIGHT Input RF

S
PPPPPP

Mkr1 800.34 MHz
-60.90 dBm

Span
970.000000 MHz

Swept Span
Zero Span

Ref Lvl Offset 21.36 dB
Ref Level 20,00 dBm

Full Span

Start Freq
30.000000 MHz

Stop Freq
1.000000000 GHz
AUTO TUNE

CF Step
97.000000 MHz

Stop 1.0000 GHz
Sweep 36.0 ms (30001 pts)

Jun 13, 2024
10:27:02 AM

29/~ nA?

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

tAlten: 20 dB
Preamp: Off

Input Z: 50
Corr CCorr RCal
Freq Ref: Int (S)

KEYSIGHT Input RF

Coupling: DC
it o Align: Aulo

Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 21.36 dB
Ref Level 30.00 dBm Swept Span

Zero Span

#Video BW 300 kHz

5 Marker Table v

Y Function  FunctionWidth  Function Value

12.68 dBm
-40.05 dBm

X
2414 40 GHz
26.019 75 GHz

Mode Trace Scale

x Signal Track

Jun 13, 2024
¥ |span Zoom)

10:27:16 AM

a0 W2
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